UNIVERSITY OF TARTU
FACULTY OF SCIENCE AND TECHNOLOGY
Institute of Ecology and Earth Sciences

Department of Geography

Bachelor thesis in Environmental technology

BIOGAS PRODUCTION UNDER CO-DIGESTION OF FOOD
WASTE WITH SEWAGE SLUDGE

Kart Kanger

Supervisors: Professor Jaak Truu, PhD (University of Tartu)
Christian Ebner, PhD (University of Innsbruck)

Hiie Nolvak, PhD (University of Tartu)

Accepted for defence ..o,
SUPEIVISOr e

Head of the Department ........c.cccocevveevieiii e,

Tartu 2013



Table of contents

LiSt OF @DDIEVIATIONS .......eiiiiecieeece ettt s ste e re e ae e 4
L0 T0 ¥ ]od o] o SR UTTRR 5
1. LITEIATUIE FEVIBW...cveiiieiieie ettt bbbt bbbttt b bbbt 6
1.1, ESSENCE OF DIOYAS ...vvevieieeiiieie ettt ettt et et e e et e re e e e naennaens 6
[...]
mechanical problems as well as inhibition of the microbial digestion (lacovidou et al 2012).
Additionally, temperature changes as well as retention time in bioreactor influence process
efficiency (Braun et al 2010).

The microbial conversion of organic matter into biogas and digestion residues is also
dependent on the physico-chemical conditions in the bioreactor. Frequently reported process
failures resulted from a decrease in pH-value due to the accumulation of volatile fatty acids,
from the inhibitory effects of ammonia as well as H,S, from the insufficient amount of

nutrients and trace elements, and from the possible toxicity of impurities in the substrate

10



(Braun et al 2010). A balance between acidogenic and methanogenic microbes is essential for

the stability of anaerobic digestion (Braun et al 2010).

1.3. Potential substrates for biogas production

Biogas can be produced from various types of biomass containing carbohydrates, proteins,
fats, cellulose, and hemicellulose as the main components. Lignin rich substrates (e.g. wood)
are unsuitable for biogas production due to their slow degradation rate in anaerobic
conditions. Due to the diversity of substrates as well as variable process parameters and
retention time in the bioreactor, the chemical composition and yield of biogas are subject to
variations (Weiland 2010).

Historically, animal manure and sewage sludge from wastewater treatment have been used for
biogas production (Weiland 2010). In contemporary bioreactors common feedstock includes
manure from pigs, cattle, and chicken together with a co-substrate (Tretter 2002), which
delivers a higher gas yield. Common co-substrates include energy crops such as maize, forage
beet, clover, harvest residues, agricultural wastes of animal as well as vegetable origin,

municipal organic waste from households, and food waste (Al Seadi et al 2008).

Table 2. Biogas yield and average methane content of different organic substrates (Normak et

al 2009). VS stands for volatile solids content.

Substrate Biogas yield (I/kg-VS) Average CH, content (%)
Cattle slurry 200-500 60
Pig slurry 300-700 60-70
Municipal organic waste 150-500 58-65
Maize silage 450-700 50-55

The quantity as well as quality of biogas is strongly affected by the substrates used for
anaerobic digestion. A wide range of studies have analysed the biochemical methane potential
of different substrates, providing numerical data. Normak et al (2009) have summarised the
biogas yield and its average methane content for different organic materials as indicated in
Table 2. Luna del Risco et al (2011) studied different Estonian substrates to assess their
biochemical methane potential. The results revealed herbal biomass (silages, hay) and agro-

industrial residues as promising substrates for biogas production, the highest methane

11




potential was detected for milk wastes 458—714 I/kg-VS (volatile solids) (Luna del Risco et al
2011).

1.3.1. Sewage sludge co-digestion with food waste

In this study sewage sludge co-digestion with food waste was analysed. This combination of
substrates accounts for several sustainable solutions e.g. sewage sludge stabilisation and a
reduction of landfilled organic wastes (lacovidou et al 2012). Sewage sludge is produced in
municipal wastewater treatment plants, while food waste may originate from various catering
institutions as well as households. Food waste is a desirable substrate for anaerobic digestion
characterised by a high variability, which accrues from the origin and preparation of food
(Zhang et al 2007). The reported methane yield of food waste varies from 245-525 I/kg-VS
(Raposo et al 2011), while the methane yield of sewage sludge ranges from 116-318 I/kg-VS
(lacovidou et al 2012).

Sewage sludge co-digestion with food waste accounts for increased methane production
compared to the mono-fermentation of sewage sludge. Synergical effects have also been
reported in full-scale experiments in operating biogas plants (la Cour Jansen et al 2004). Co-
substrates must be dosed in optimal proportions depending on the specific characteristics of
the substrates. The addition of easily degradable organic material accelerates the hydrolosis of
sewage sludge and results in a higher methanogenic potential. On the other hand, food waste
may inhibit anaerobic digestion due to its variability, possible toxic substances, ammonia
accumulation and acidification. Frequently, impurities such as plastic, metal and glass are
found in collected food waste, which generate technical problems in the reactors (lacovidou et
al 2012).

Attention should be paid to the environmental impacts rising from the collection of food
waste. Several different systems have been proposed, such as collection of household food
waste in paper bags, a prior drying of the collected food waste, the use of kitchen grinders
connected to settling tanks, and the use of vacuum system with subsequent central grinding
(Bernstad and la Cour Jansen 2012). A comparative life cycle analysis of different collection
systems showed that vacuum system results in the largest net avoidance of primary energy

use, while disposal of food waste in paper bags for decentralised drying accounts for the

12



largest net avoidance of global warming, eutrophication and acidification (Bernstad and la
Cour Jansen 2012).

1.4. Biogas and digestate utilisation

Biogas is produced in biogas plants, which employ various types of bioreactors and
processing technologies. A common practice is wet fermentation in vertical continuously
stirred tank reactors but horizontal digesters and dry fermentation have also been applied
(Weiland 2010). The products of anaerobic digestion — digestate and biogas — have to be
collected and stored in specialised facilities. For biogas storage, safety regulations, such as
explosion control and safety zones, must be followed due to the flammable nature of biogas
(Normak et al 2012).

The utilisation of biogas is preceded by desulphurisation and drying of collected gas. For a
successful avoidance of corrosion, desulphurisation to a maximal level of 250 ppm H,S is
necessary, which is often achieved by biological means (Weiland 2010). The drying of biogas
is a result of water vapour condensation and elimination in pipework due to decreased

temperature as compared to the temperature in bioreactor (Normak et al 2009).

Desulphurised and dried biogas is commonly used for combined heat and power (CHP),
electricity generation and upgrading to biomethane. The dominant utilisation method is CHP
using gas or dual fuel engines, which allow efficiencies up to 43% (Weiland 2010).
Alternatively, micro gas turbines, stirling engines, and fuel cells have been tested at pilot scale
(Normak et al 2009). Biogas plant efficiency can be enhanced by combined cooling, heating
and power units (CCHP) which account for seasonal variations in thermal loads (Poeschl et al
2010). The most energy efficient solution for the utilisation of biogas is upgrading it to
biomethane, which can be injected into public gas grid and used as transport fuel (Poeschl et
al 2010). However, the high cost of the upgrading technology restricts its deployment and the
utilisation as vehicle fuel is additionally inhibited by the poor infrastructure of gas stations
(Poeschl et al 2010).

The other product of anaerobic digestion — the digestate — is predominantly used as
agricultural fertiliser. The digestion process results in a mineralisation of organic nutrients,

reduction of odours, enhanced flow properties, and a potential inactivation of weed seeds,

13



bacteria, viruses, fungi, and parasites depending on the process temperature and retention time
(Weiland 2010). Alternatively, the digestate may be separated into solid and liquid fraction:
the former is suitable as fertiliser as well as for energy production by incineration, the latter

may be treated in wastewater treatment plants (Poeschl et al 2010).

1.5. Future perspectives of biogas production

Biogas production by anaerobic digestion has a multipurpose value, including improvements
in environmental, agricultural, sanitary and waste reduction aspects besides supplying energy
(Holm-Nielsen et al 2009). It is a significant contributor to a better utilisation of renewable
energies and therefore highly valued in Europe and of increasing interest in many parts of the
world. In the context of limited fossil fuel resources and tightening environmental policies,

anaerobic digestion is a fast-growing market (Weiland 2010).

However, the expanded utilisation of biogas has to be accompanied by further improvements
of the process efficiency, management and infrastructure. A more sustainable feedstock
supply enhances the economic security of biogas plants, while more attention should be
directed to a larger diversity of the substrates and their pre-treatment (Poeschl et al 2010).
Possible new feedstock types include bio-slurries from biofuels processing industries and
organic wastes from pharmaceutical industries (Holm-Nielsen et al 2009). A better process
control and improved online measurements will account for the optimisation of anaerobic
digestion and increase the biogas yield (Holm-Nielsen et al 2009). A more detailed analysis of
microbial population helps to provide process stability and higher efficiency (Weiland 2010).
Furthermore, socio-economic issues such as utilisation of locally available resources and job
creation should be addressed to expand the sustainable production of biogas (Poeschl et al
2010).

14



2. Materials and methods

2.1. Feedstock

The study aimed at evaluating biogas potential of food waste under co-digestion with sewage
sludge. The samples were collected in Tirol, Austria in May 2012. The sewage sludge
samples together with the microbial inoculum were provided by the wastewater treatment
plant of Zirl (Abwasserverband Zirl und Umgebung), whereas food waste was collected from
the state hospital of Innsbruck (Landeskrankenhaus Innsbruck — Universitdtskliniken) by an

automatic vacuum system.

2.1.1. Sewage sludge of the wastewater treatment plant Zirl

The activated sludge treatment system in wastewater treatment plant (WWTP) Zirl, operating
since 1996, processes wastewater from 14 communities nearby Zirl, which account for 42 000
population equivalents. 60% of the organic load in the wastewater inflow derives from the
households, 40% derives from the industry (H&usler et al 2010). In 2005 the plant was
expanded by a sludge treatment facility for the anaerobic stabilisation of wastewater treatment
products. The anaerobic biogas reactor accompanied by a combined heat and power station
(CHP) initially digested sewage sludge solely. However, in 2008 co-digestion of variable
substrates was introduced, which significantly increased energy production. WWTP Zirl
follows the EMAS regulations for eco-management and audit scheme (H&usler et al 2010).

WWTP Zirl cleans 6 000 to 20 000 m® water daily and the process consists of several stages.
In the mechanical stage wastewater passes through a screen, grit chamber, and grease trap.
This is followed by primary sedimentation and biological treatment with nitrification and pre-
denitrification in two parallel activated sludge lines. As the last stage, secondary settlement
tanks are used to remove all sedimentary material from the water. Process products are partly
reused (return activated sludge), partly digested anaerobically for biogas production (grease,
primary sludge, excess activated sludge). The outflow is regularly controlled by analytical

determination of relevant wastewater components and discharged to the river Inn.

15



Biogas is produced in a 1350 m® mesophilic anaerobic reactor and used for combined heat and
power production on spot. The digestate is collected for deposition due to local regulations
which prohibit agricultural utilisation of the digestate (Tiroler Feldschutzgesetz 2000). In
2012 a total of 712 570 Nm? biogas was produced, which accounted for 1074 MWh electricity
(personal communications from Christian Ebner, head of the laboratory in WWTP Zirl). Since
2009 the energy production in WWTP Zirl has exceeded the consumption of the plant, which

enables electricity sale and heat transfer to the neighbouring facilities (H&usler et al 2010).

In the present study primary activated sludge and excess activated sludge from WWTP Zirl
were used as digestion substrates. Inoculum was collected from the anaerobic reactor in Zirl
during regular control sampling from the pipeline, and degassed for 11 days at 36°C as
suggested by Angelidaki et al (2009).

2.1.2. Food waste of the state hospital of Innsbruck

Food waste analysed in the present study was collected from the state hospital of Innsbruck
(Landeskrankenhaus Innsbruck — Universitdtskliniken). The hospital serves 54 000 meals
weekly, which produces 13,4 tons of food waste (personal communications from Kornelia
Giersig, the head of the Abfall- und Gefahrgutbeauftragte department of the state hospital of
Innsbruck). The food waste in the hospital is collected by an automatic vacuum collection
system “WasteStar” (MEIKO, Offenburg, Germany), which was implemented in full-scale in

February 2012 (personal communications from Cornelia Giersig).

The food waste in the hospital originates from several sources, which are described in detail
in Appendix 1. All waste is collected to a closed primary tank (1 bar underpressure, 1500 I),
where it is homogenised and mixed. After size reduction in the primary tank, the waste is
directed to a closed storage tank (25°C, 14 m®), which is emptied twice a week by a liquid
waste collecting car and transported to the wastewater treatment plant, where it is used as a

co-substrate for anaerobic digestion (personal communications from Cornelia Giersig).

In the present study food waste from three different sampling points was used (Biol from
05.04.2012; Bio2 from 16.04.2012; Bio3 from 23.04.2012). The samples were taken from the
tank of the liquid waste collecting car, which delivered food waste to the WWTP. The initial

material was homogenised in a mixer for 20 seconds to remove bigger fractions, such as bread

16



crumbs, rice grains, maize beads etc. A size reduction and the resulting enlargement of the
available specific surface account for an improved biological digestion of the substrate
(Raposo et al 2011).

2.2. Substrate characterisation

To assess the biogas potential of the substrates, sewage sludge as well as food waste samples
were characterised in terms of chemical oxygen demand (COD), total solids content (TS),
volatile solids content (VS), total nitrogen and total phosphorus concentrations, as well as
electrical conductivity (EC), and the pH-value. All measurements were conducted in
triplicate, statistical outliers deviating more than 20% from the average were excluded from

the results.

COD was determined with NANOCOLOR® tube test “COD 1500 using the NANOCOLOR®
UV-Vis spectrophotometer from MACHEREY-NAGEL (Diiren, Germany). The substrates
were diluted with destilled water and homogenised with MICCRA D-8 homogeniser (ART
Prozess- & Labortechnik, Miillheim, Germany) to achieve a proper consistence for the tube
test. The same protocol was applied for the detection of total nitrogen content and total
phosphorus content using NANOCOLOR® tube tests “total Nitrogen TNy 220” and “ortho-
and total-Phosphate 157, respectively. Additionally, chloride concentration in food waste
samples was measured using NANOCOLOR® tube test “Chloride 200” to detect possible

inhibitory factors. All measurements were conducted according to the manufacturer’s manual.

The measurement of TS and VS together with the following calculations were conducted
according to the protocols described by Kroiss (2007). Total solids content (TS) was
determined by drying the sample overnight at 105°C until weight constancy. TS was
expressed in weight percentage according to the formula (1),

Q) TS [%] = dried sample [g] % 100%.